


© 2020 United Nations Environment Programme

ISBN No: 978-92-807-3820-9
Job No: DEP/2318/NA

This publication may be reproduced in whole or in part and in any form for educational or non-profit services without special 
permission from the copyright holder, provided acknowledgement of the source is made. The United Nations Environment 
Programme would appreciate receiving a copy of any publication that uses this publication as a source.

No use of this publication may be made for resale or any other commercial purpose whatsoever without prior permission in 
writing from the United Nations Environment Programme. Applications for such permission, with a statement of the purpose 
and extent of the reproduction, should be addressed to the Director, Communication Division, United Nations Environment 
[...]
5.	 Household washing machine filters 

Objective: Reduce microfibres and microbeads in washing machine wastewater effluents

Costs 
Investment 
None

Annual operation and maintenance
USD 131 per year and per household

Profitability
Not available

Maturity 
1

Policy support need
3-4

Description
Over 840 million domestic washing machines are operated worldwide, using 55 million m3 per day of water. With the 
projected number of washing machines continuously rising, it is essential to explore solutions to treat contaminated 
wastewater effluents from these units. For example, washing a single garment can release up to 1,900-1 million fibres, with 
typical average dimensions of 5.0-7.8 mm (11.9-17.7 µm in diameter). The extent of releases is related to the type of fabric 
(e.g. polyethylene fabrics release 8.6 times more microplastics than acrylic fibres) and its weathering, but also to washing 
conditions (temperature, friction, velocity, washing time, detergent used, presence or not of softener). 

One interesting way forward would be to develop household-based systems to treat wastewater and retain microplastics. 
Adoption of adequate treatment technologies for grey wastewater4 at the household level, or for washing machine effluents, 
would help prevent microplastics reaching wastewater treatment plants and, in countries where WWTPs do not exist, the 
environment.

Implementation 
The use of filters to retain fibres in domestic wastewater effluents could become a solution to prevent releases of plastic 
fibres and microfibres provided they are used extensively. Approaches such as providing filters when washing machines are 
purchased could support wide adoption.

Currently household-based treatment systems are struggling to be adopted at scale for various reasons, including the 
immaturity of existing technologies. In addition, it is not clear how to manage filter waste residue.

A European private company markets filters for household washing machines. Typically, access to service costs EUR 9.95 
per month and per household. Each filter retains 90 per cent of the microfibres generated during washing, according to the 
manufacturers. Filters must be replaced monthly. 

Other solutions
Among additional measures that could be explored for households are:

• 	 Better control of household washing equipment to encourage design which would reduce releases of microfibres or be 
effective in microplastics pollution control; 

• 	 Better control of cleaning and washing products (e.g. detergents and softeners) to define acceptable ranges of 
microbead concentrations or microfibres release;

• 	 Improved control of fabric quality, to exclude certain types of products which are prone to release microfibres during 
washing.

4	 Grey wastewater is a mixture of all wastewater streams generated in households or office buildings excluding toilet waste.



Technologies to Prevent Wastewater Contamination at Source 11

The use of levies on fabrics and products that result in high microfibres release, in order to help finance higher treatment 
costs, could be explored.

Opportunities and barriers
Opportunities Barriers 

•	 There is a need for effective consumer education and 
legislation to guide and ensure adequate management of 
contaminated domestic waste(water). This would involve 
creating gender-sensitive knowledge products highlighting 
linkages between waste management and household 
involvement/consumer choices. Involving both consumers and 
the private sector is crucial, bearing in mind gendered roles.

•	 The focus of most governments with respect to microplastics 
management has been limited to microbeads control, and 
then only in the case of selected personal care and cosmetic 
products (i.e. rinse-off types). This means microfibres, which 
appear to be of greater concern than microbeads, are so far 
completely neglected by regulatory actions. 

•	 Enforcing treatment solutions for microplastics 
at household level is viewed as expensive when 
end-of-pipe wastewater treatment systems can 
be envisaged.

•	 This solution could help prevent environmental 
contamination in developing countries, which 
often lack sewer systems or effective wastewater 
treatment plants for collected sewage. However, 
enforcing these measures requires strong 
policies and monitoring capacity, which are 
often lacking. In addition, there is no use for the 
retained filter waste, whose mismanagement will 
lead to recontamination of the environment.



Catalogue of Technologies to Address the Risks of Contamination of Water Bodies with Plastics and Microplastics12

6.	 Design of new textiles 

Objective: Reduce microfibres generation during textile washing and use

Costs 
Investment 
Not available

Annual operation and maintenance
Not available

Profitability
Not available

Maturity 
1

Policy support need
2-3

The cost of enforcing measures and practices to reduce the generation of microfibres during textile washing and use is 
ultimately borne mainly by consumers. There is a need to accompany implementation of these technologically advanced 
solutions with supporting policies and awareness-raising campaigns which do not promote the status quo.

Description
Around 35 per cent of microplastics in the oceans are believed to originate from washing of synthetic textiles which release 
fibres to the water. The extent of microfibre releases into the aquatic environment is related to the type of textile. For 
example, thicker fabrics tend to shed more than nylon, filamentous yarns and woven textiles. Similarly, polyethylene fabrics 
release 8.6 times more microfibres than acrylic fibres. Microfibre releases are also determined by washing conditions (e.g. 
temperature, friction, velocity, washing time, detergent used, presence or not of softener). 

Implementation
Some manufacturing processes are known to affect releases of microfibres during textile washing. Increased control of 
production techniques and of fabric quality could help in this regard. Safeguarding heath in the process is rather important, as 
studies have reported that women who work in textile factories and are exposed to synthetic fibres and petroleum products 
at work before their mid-thirties appear to be most at risk of developing breast cancer later in life. Many modern synthetic 
fibres are basically plastic resin treated with additives such as plasticizers, many of which are recognized mammary gland 
carcinogens and endocrine disrupting chemicals.

Example 
Textile manufacturing processes that affect release of microfibres during textile washing are:

•	 Improved knitting techniques 
Tight knitting increases the concentration of fibres 
per area and the amounts of microfibres released 
during fabric washing. 
•	 Ultrasonic welding of fabrics
This technique is better than conventional cutting 
techniques: reduction of fibre loss is 70 per cent for 
particles larger than 5 µm in diameter.

•	 Innovative and quality formulations of textiles 
Techniques such as effectively combining synthetic and natural 
textiles and eliminating loose (poor quality) fibres could help 
reduce fibre loss during washing by up to 80 per cent.
•	 Textile coating
Use of silicon emulsion to coat textile fibres reduces fibre loss 
during washing. However, this could have important health 
impacts, especially on women who could become more vulnerable 
to breast cancers.

Opportunities and barriers
Opportunities Barriers 

•	 By optimizing textile design the generation of 
microfibres can be addressed at source in a cost-
effective way.

•	 The solutions in this section have mostly been explored 
at a laboratory or pilot scale. This means actual 
marketing of newly designed products with the clear 
aim of reducing releases of microfibres is not yet 
happening.

There is no information about the impact of manual washing, which is common in developing countries, on releases of 
microfibres compared to use of conventional washing machines. In addition, research in this field should consider human 
(gender-disaggregated) health impacts.



Technologies to Prevent Wastewater Contamination at Source 13

7.	 Treatment of effluent from commercial and industrial laundries

Objective: Reduce microfibres in wastewater effluents

Costs 
Investment 
Low-cost units made in India exist at a cost of USD 5,000 
or more for a plant treating 1-1,000 m3 per day. The cost 
could be USD 40,000 and more in Europe.

Annual operation and maintenance
Can be high due to energy demand and use of chemicals 
in the process.

Typically, USD 706 per m3 of wastewater treated, for both capital cost and one-year operation and maintenance cost. 
The process is a simple sedimentation and filtration combination. The cost should be higher for conventional treatment 
based on physical-chemical processes.

Profitability 
Water can be recycled, leading to some cost savings.

Maturity 
4

Policy support need
3

The costs of these treatment systems are not available in the literature. However, they are borne by the private sector and 
implemented when required by policies.

Description
During cleaning of laundry, 
water becomes polluted to the 
point that it may not be suitable 
for discharge into municipal 
sewers. The composition of 
wastewater effluents depends 
mostly on the washing 
machine and its use.

Laundromat 
(commercial laundry)

Industrial 
laundry

Water consumption (litre/kg cloth) 15 20-30

pH 7-8 10

Temperature 38°C 45°C

Chemical oxygen demand (COD) (mg/
litre)

5,000-10,000 8,000-12,000

Biochemical oxygen demand (BOD) 
(mg/litre)

250-500 5,000-7,000

Suspended solids (SS) (mg/litre) 400-1,200 1,500-2,000

Grease (mg/litre) 400-600 1,500-32,000

Surfactants (mg/litre) 50-80 100-600

Phosphate (mg PO4/litre) 250-300 300-2,000 

Implementation
Commercial laundries often work in self-service mode, while industrial laundries usually specialize in providing services to 
users such as hotels, restaurants, hospitals and nursing homes. 

Some technologies exist for treating industrial laundries’ effluents. In the past the focus of treatment was not the removal 
of microplastics, but rather the removal of, for example, oils and suspended solids. Typical technologies for treating the 
wastewater mostly use physical-chemical processes such as precipitation/coagulation and flocculation, adsorption on 
granular-activated carbon (GAC), and possibly also membrane filtration (e.g. ultrafiltration and reverse osmosis). These 
systems have been proven to achieve microfibre removal of 65-97 per cent, typically.



Catalogue of Technologies to Address the Risks of Contamination of Water Bodies with Plastics and Microplastics14

Concentrations and releases of microplastics and microfibres 100-1,000 µm in size in 
effluents from laundries in Sweden

Laundry Main type of fabric
Share of microfibres 
compared with other 
microplastics (per cent)

Microplastics 
concentration in 
effluent (number 
per litre)

Total microplastics 
released (number 
per kg of textile)

Hotel Cotton
Polycotton (50 per cent 
polyester + 50 per cent cotton)

17-50 1,000-3,000 5,000-15,000

Hospital 1 Polycotton 30-68 103,000-235,000 711,000-1,620,000

Hospital 2 Polycotton 28-65 11,500-26,500 106,000-249,000

Mats Cotton, nylon, rubber 49-83 151,500-254,500 318,000-534,500

Work 
clothes

Polyester, cotton, polycotton 81-95 385,000-455,500 4,550,000-5,375,000

Opportunities and barriers
Opportunities Barriers 

With enhanced awareness of the possible impacts of 
microplastics, technologies for the treatment of laundromat 
effluents need to be optimized for microplastics removal. 
Research in this area is still in its early stages.

There is no information on the impact of manual 
washing, which is common in developing countries, on 
releases of microfibres compared to use of washing 
machines.



Technologies to Treat Wastewater and Run-off Before the Treatment Plant 15

B Technologies to Treat 
Wastewater and Run-off 
Before the Treatment Plant



Catalogue of Technologies to Address the Risks of Contamination of Water Bodies with Plastics and Microplastics16

1.	 Booms

Objective: Remove floating waste particles (including plastics) from run-off in canals/creeks/drains

Costs 
Investment 
The costs of booms depend mostly on type of material 
used and size.
Items manufactured in the United States may cost USD 
1,214 for a 2.5 metre boom and USD 725 for one that is 
1.3 metres.

Annual operation and maintenance
Annual maintenance fees for a boom in the United States 
are USD 533 per metre of boom. To reduce O&M costs, a 
boom can be strategically placed only during wet seasons, 
and downstream to avoid capturing the bulk of surface 
vegetation.

Large booms (typically 30 metres) can cost up to USD 
36,000.

Overall cost is USD 485-1,200 per metre for a long boom.

Durability
Booms can last three to five years in turbulent water, or 10 
years and more in calmer locations such as urban drains 
and creeks.

Maturity 
3-4

Policy support need
3

Booms do not require installation of permanent structures in the run-off water bed.

Description
Booms are logs or timbers that float on the surface of the run-off water to collect floating debris, including plastic waste. 
They are anchored close to drainage banks (left or right) to allow traffic on the water to pass and are cleared using clean-up 
boats equipped with a conveyor belt, a coarse shredder and several garbage dumpsters.

Implementation
Booms generally consist of a floating construction designed to direct surface plastic. Booms and collection devices can be 
designed to account for drainage size and to be climate-specific, e.g. to take into account extreme weather conditions such 
as storms which result in large fluxes of water and hence plastic pollution.

Examples

A boom system captures floating trash as it travels. In this example the bin attached to the boom system captures 
floating trash. 

Source: Elastec (2020)



Technologies to Treat Wastewater and Run-off Before the Treatment Plant 17

Opportunities and barriers
Opportunities Barriers 

•	 Booms are designed to be climate-specific, e.g. to take 
account of extreme weather conditions such as storms 
that result in large fluxes of water and therefore plastic 
pollution.

•	 Booms do not require the installation of permanent 
structures in the run-off water bed (aside from possibly 
the anchoring system).

•	 Booms are unable to remove waste travelling sub-
surface.

•	 They require operating a separate system to collect the 
trapped waste (e.g. a clean-up boat).



Catalogue of Technologies to Address the Risks of Contamination of Water Bodies with Plastics and Microplastics18

2.	 Debris fins and deflectors

Objective: Redirect, remove and reduce waste particles (including plastics) in run-off water

Costs 
Investment 
Construction costs for these structures are part of the 
bridge construction budget.

Annual operation and maintenance
Installed debris fin and deflector structures do not require 
much maintenance.

Durability
Structures have comparatively low environmental impact when 
properly designed and installed. They last as long as bridges, 
depending on material use. Concrete can last a lifetime.

Maturity 
5

Policy support need
2-3

Description
Debris fins (also commonly referred to as pier nose extensions) are barriers built in the stream or drainage channel 
immediately upstream of a bridge. They allow debris (including plastics) to continue travelling in the flow in a directed 
manner. The fin walls are intended to position large plastics in run-off water to pass through the culvert5 entrance of a bridge 
without accumulating at the inlet.

Example
The vertical walls must spread from the internal culvert/
bridge walls. The length of the fins is recommended 
to be 1.5 to two times the height of the culvert and the 
culvert must have an opening of four feet or wider.

Source: Tyler (2011)

Debris deflectors are triangular-shaped frames placed upstream of the bridge piers to deflect and guide plastics (and debris 